- ENTURD *

TRUCK MOUNTED CRANES

ET8K(X)

EF*AAA-**
INSTALLATION & OWNER’S MANUAL

12110 BEST PLACE e CINCINNATI, OHIO 45241 ¢ PHONE 1-800-226-2238 ¢ FAX 1-513-326-5427
www.venturo.com






\
WENTURO '
SUPERCEDES
([ ]
\_

TABLE OF CONTENTS |9-1-11E |-

(- )
TABLE OF CONTENTS
ET8K(X) INSTRUCTION MANUAL
SECTION 100 DESCRIPTION & SPECIFICATIONS
21821 INSTALLATION DIMENSIONS - ET8K(X)
21592 21571 BASE MOUNTING DIMENSIONS
21701 CAPACITY CHART - ET8K(X)
16941 TYPICAL REINFORCEMENT FOR MOUNTING CRANE ON TOP OF SERVICE BODY
21594 INSTALLATION DRAWING - 21571 MOUNTING PEDESTAL
22686 INSTALLATION DRAWING - 18500-CD MANUAL OUTRIGGER
13509 INSTALLATION DIMENSIONS - 13500 MANUAL OUTRIGGER SIDE BRACKET
123961 INSTALLATION DIMENSIONS - 23961 MANUAL OUTRIGGER SIDE BRACKET
123960 INSTALLATION DIMENSIONS - 23960 MANUAL OUTRIGGER FOLD AWAY TYPE
SECTION 150 SAFETY
850711 SAFETY & HAZARDS - GENERAL
15394 VEHICLE & CRANE ELECTRICAL HAZARD INFORMATION
21822 DECAL PLACEMENT
21353 SAFETY DECALS
21354 DECALS FOR ET CRANES
21362 MISCELLANEOUS DECALS - ET8/12K(X)
21825 MODEL AND CAPACITY DECALS - ET8K(X)
SECTION 200 INSTALLATION
711105 CABLE & BATTERY REQUIREMENTS - ET AND HT CRANES
15660 BATTERY CABLE INSTALLATION DRAWING
20906-8 ET8K, ET8KX STABILITY TEST
20907 STABILITY CHART
900530a ET8/10/12K(X) OPERATION & MAINTENANCE INSTRUCTIONS (PAGE 1 OF 4)
900530b ET8/10/12K(X) OPERATION & MAINTENANCE INSTRUCTIONS (PAGE 2 OF 4)
900530c ET8/10/12K(X) OPERATION & MAINTENANCE INSTRUCTIONS (PAGE 3 OF 4)
22245 WIRE ROPE INSTALLATION DRAWING
20872 ADJUSTABLE BOOM REST
SECTION 300 MAINTENANCE & SERVICE
21306 ET8/12/18K(X) OPERATION & MAINTENANCE INSTRUCTIONS (PAGE 4 OF 4)
19963 MINIMUM VOLTAGE TEST
23225 WIREROPE AND HOOK SPECIFICATIONS
SECTION 400 REPLACEMENT PARTS
21826 ET8K(X) REPLACEMENT PARTS DRAWING
21827 ET8K(X) REPLACEMENT PARTS LIST
21828 ET8K(X) REPLACEMENT FASTENER LIST
21600 21515 ELECTRICAL COMPONENT ASSEMBLY
21737 ELECTRICAL SYSTEM SCHEMATIC - ET8K
21658 ELECTRICAL SYSTEM SCHEMATIC - ET8/12KX
21654 HYDRAULIC SYSTEM COMPONENTS REPLACEMENT PARTS DRAWING
21602 HYDRAULIC SYSTEM SCHEMATIC - ET12KX
21584 16770 SWIVEL TERMINAL ASSEMBLY REPLACEMENT PARTS
19791 REPLACEMENT PARTS - 3 FUNCTION PENDANT CONTROL
20161 REPLACEMENT PARTS - 4 FUNCTION PENDANT CONTROL
21834 21729 BOOM ASSEMBLY REPLACEMENT PARTS
21829 21719 BOOM ASSEMBLY REPLACEMENT PARTS
21741 21556 WINCH REPLACEMENT PARTS DRAWING & LIST
22689 REPLACEMENT PARTS - 18500-CD MANUAL OUTRIGGER
21833 FIELD SERVICE LABEL KIT
\ Z
TITLE DATE SECTION \

CINCINNATI, OHIO ET8K(X) 7-31-08D 21820 )







SECTION 100

DESCRIPTION

&

SPECIFICATIONS




7 a ‘ ™
LZ8 1l [g80-cz-L INOOSg 141 - 0L -9 /M ‘(X)M813 OO ‘LLYNNIONIS
SAdEesae “ONI ‘ONIMNLOVANNVIN e“:--zu ,
-1 J0L-9-L ONIMVYA NOILVTIV.LSNI
( NOILD3S aiva JLL \
( vl h
| WZ/L-191 ..ﬁ
NOISNILX3 _| cz1 "
IVANVIN "
NOISN3LX3 AAH WS
vIS 16 7%, *
" © Q © -.NF -.vF
« +
q: PIE 8 T ]
€ OF =
WbIL G2 L | D
. . giN
7 Wbl 92
'O LVOIaNI ALIDVAYD \ o v
% ITONV INOOd mﬁ 1
.68 e
HLON31.59
3dOY JAIM .ZE/L
HOLV1 AL34VS JEL WPI€ 0L
HLIM YOOH \M e 1
NOILVY¥3dO aNIN 6LL
1¥Vd OML 404
M2079 HOLVYNS SnIavy
ONIMS
— e R
I
*“JANNOSY3d LHOdSNVYHL 3SIM = V
-¥3HLO ¥O 1L¥O0ddNS ‘L4IT —i(e
OL @3sn 39 OL A3IANILNI Niml \
¥O G3INDISIA LON JUV AIHL
‘S14I7 ¥IONISSVd LON JuY J
S1ONA0¥d ISIHL :ONINYVM




4 N
MOUNTING HOLE TEMPLATE
— 14" —
CENTERS SHOWN FOR 4x
5/8" DIA GRADE 8
MOUNTING BOLTS (NOT FURNISHED)
A TORQUE TO 200 FT*LBS
A J4
I D @
HOLE LOCATION FOR
BATTERY CABLE
ROUTING
-
. 12
14" 1yp J\
A
@3 1/2"
! T T
y 1"TYPA ~ <>
f —={  |~=—1"TYP.
-
BASE PLATE
g S
/ TITLE DATE SECTION \
. 21571 BASE MTG DIM | 8-3-10D C100
WENTUR® o0 oo Mrepm_ o1
L ET8/12/18 s12.08c |21 592/




N
ET8K(X)
MAXIMUM CAPACITY CHART
15 | 750 | | | | | | |
w!l " P200. o o
R
13 - Paee. SN N -
A
DPeasga
E LU R @ 21004 /T o L JE
- 10| B R Y S R T e e o
= ©16254 o
z . it 30°
© 9| A L B BT T YN
(1| | | | | 1504 )0+
r 8 | S Za L R i S
S I - - Y L S S
Ee | | P’ it TR T T 15°
Ss| // 7 1900, = e+
1550, ©8504
4 | | S T
1
N .. e
© : ©) © ‘
N 13504 825+ Goo.
ol T T
HORIZONTAL 4 5 6 7 8 9 10 11 12 13 14 15
REACH (FT)
MUST USE SNATCH BLOCK
FOR LOADS OF 1600 LBS.
AND GREATER
4
TITLE DATE SECTION N\

\
>

.

CAPACITY CHART |1-11-08A |C100

WENTUR® - .. s (91701
/

ET8K(X) 6-10-14 FT |2-15-06




x
Fﬁmm F chlem AXV!N F\wn—lm OIHO ‘ILVNNIONID
001D |V90-.Z-L ONIMV¥A NOILYT1VLSNI oM ooy QQID._.ZH,

/ NOILO3S alva JLIL
\

" Y3HLIOO0L HIBW3N

SSOHD TVHNLINYLS AQOS ¥ 31¥d ININIWOINIFY
JNYH4 SSOHD N3LSVH

(3QISNI p HY3H 'LNOHA
" HIAWIW SSOHD g3m YY3IHS)

* ANYHE4 OL
ONILNNON TYJIdAL

@ IHVNOS
NIN .71

ha A
/ ‘S1709d ONILNNONW

«8/G Y04 S3T0H

- © 008
T 30A¥3S

‘ONINYNLEIAND LSNIVOY

ALITNGVLS INFIDIFANS SYH FTIHIA 0313 TINOD " 3WvH4 zSE .A -7
FHL IVHL ONY GNNOS ATTVSENLINYLS YV SHTIELNO m | \

GNP 'NINYL "INVED 0 FHNLINYLS TVIQL FHL LVHL
FHNSNI OL ¥ITTRLEN! FHL SO 411 TIBISNOSSIY FT0S IHL S L1 N

1331LS H'H.F X v/l 13SSN9 L
ALV 1d 1331S MOIHL SLE| LY Td INIJWIDHOANITH ¥IODIHLNO 9
A" 83IM HY3IHS v
J1ONY 13318 J#/L X £ X .E 1S0d H3INHOD [4
Jiv1d 1331S 3L%1d dOL I
FZ1S IVIHILYIN d3A3WWOI3H WNININIW NOLLJIMOS3A[ ON WLl




21571-XX MOUNTING PEDESTAL

|' (SQUARE) “

<4
10" DASH NUMBER
(SQUARE) SPECIFIES HEIGHT

21/32" DIA 4 PLCS

S —- _~~ FOR5/8"GD 8 BOLTS
e
\

e \
‘ =N

9%
N\

TITLE DATE SECTION

,
® 21571 MOUNTING PEDESTAL | 7-27-06A Cc100

WENTURD "o, .. (1o MOUNTING PEDESTAL | 7-27-

Y ET8/12K(X) CRANES 2-9-06 21 594/




\
98977 [c0-Li-11 JI9ORLNO AI-00S8) I
SAcaeHAane “ONI ‘ONINNLOVANNYIN “:-—-zu ,
00LD (VS0-€lL-1 ONIMVYAA NOILVTIVLSNI
NOILD3S 3lva FLIL
> <
| .9 7A|
(NOILISOd a3yIS3A IHL NI
a3ai3am 39 1SNIN dNV 3S001
. A3ddIHS SI 937 NMOA MNVY)D)
1v 3ngvisnrav
d9NVA .91
ad3aN31Lx3
uw8/1-L7 OL1 .8/1L-LE
rav MNVYO .2/L-GL
MO0O1 Nid
— HLIM LnOT1INd iA
IVNNVI .2/1-82 | !
n_u d31ovyl3y
«8/1-8L Ol .8/1-C
\ | (o o o ° ° o)
WST = [ 15 *
— — (o [To ) ) o o) ]
mr &
| -N\Flm -
7 wC/L-€ X u2/1-€ SI 3gNLSS0YD 310N
u8/.-76
u8/G-16
1NOT11Nd .2/1-82 HLIM A3AN31X3 ..8/1-921
N\ /)




r 086-21-90 (X)MzL/813 . )
60G€1 saaseszans o onmniovamvin U ILINGE ,
/

001D | azi-sz-v0 ONIMV¥A NOILVTIVLSNI
\
vid
— %9
W%, 40 SLNIIIUONI
TN

'AdO9 3DIAYTS HLIM FTIIHIA
NO d3Z1719V.1S TVNNVIN
40 NOILVTIVLSNI TVOIIdAL

NI SLOVdl3d ANV SAN3LX3 d3ZIiavis /

¥31109 NId¥IVH HLIM Nid ONIMO01 VId .%

\QQ@S&QS@

£

1
:
{

wm._o_._ 11709 'via .% (9)

“TINNOSY3d LHOdSNVYL ISIMYTHLO

¥O ‘180ddnNS ‘1417 LVHL SIJIAIA HLIM
a3sn 39 OL G3ANTLNI HO A3INDIS3A LON
AV AFHL 'SL1dIT YIONISSVd HL1IM ISN
¥0d LON TV S1ONAO0¥Ud ISIHL :ONINYVM

:%

d3Z111gv.is 00s€l




196¢zl

490-L¢-10

$3a3sy3adns

XMSZLH ‘(XIMsz/zL/oL/813

001D [9CI-S2Z-v0

NOILLO3S diva

ONIMVYA NOILVTIVLSNI

3LL

o Susisvanen UL

j

%
/

\
\

¥3LLOD NIJHIVH
HLIM Nid ONIN2OTWIO %

>
=]
o
m
1]
2
-
o
w
<ﬂ
———

——

EEEEXEEER

[SIINVHJ S3¥3S SZLH/LS HLIM
_n_mn_n__:lmm AQO8 IVIAHIS HLIM
FTIIHIA NO H3ZINISVLS TYNNYI
L96EZ 40 NOLLYTTYLSNI TYIIdAL

/ ~ HIDNISSYd HLIM 35N Y04 LON

TINNOSHIH LHO4SNYHL ISIMHIHLOD
MO 1¥0ddNS L1417 1W¥HL $321A30
HLIM 38N 38 0L O303LNI HO
Q3NDIS30 LON 3dY AJHL 'S1dI7

e WY SLINAJ0OHd ISIHL -DNINYYM




\Q@QMN— 490-20-80 XMSZLH ‘(X)Msz/zL/oL/813 OIHO ‘LLYNNISNIS ‘:-—-zu h
Sadaseaan® “ONI ‘ONINNLIVANNYIN ﬂ ,
00LD |9OCI-S2-¥0 ONIMVYHA NOILVTIVLSNI ©
r NOILD3S aiva JLL K
4 I
ROTTY TS SIS SIANYHD S3I43S le._.Iﬁ.._.M
S3IH3AS HIAZINIGVYLS 096¢£¢ —
M3IHDIE .5
L||4 " L_
| o me———sownianL242x,242
. oNIENL £ X, §
NN LB g g
o031
n d3LOYHLTN 'HOLLIEod
\N d381vd NI B 32niEy.ls
L | _
T ] L
3 you | T .
b o] | = 1
e u. .
AINNOSHId LHOdSNYHL ISIMEIHLO I]-u,__mﬂl.f
MO L¥0ddns L4 1¥HL S321A30 ._ __m_-_l|— J.J.m v%
HLIM O35N 38 OL d3d3LNI 4O *
Q3NDISIA LON 38 AFHL "SLAM A4 v _
HIDNIASSYd HLIM 35N 04 LON /| _“ ' i RTT
MY S19N00Nd ISIHL 'ONINNYM I | |
S
£370H L1708 8 b 3
FErg LT
A Ll EE Libtr | LSgE SO Fh =
- n | m=iEvLE |
ubriled L2 LIEE | ZI0Z LHOHS L-0oecE
L a ) 8 V. |NOWJRDS30[ON Luvd J




SECTION 150

SAFETY




CRANE SAFETY AND HAZARDS
ETCRANES a

CAUTIONS

1. INSPECT VEHICLE AND CRANE, INCLUDING OPERATION, PRIORTO USE DAILY.

2. DONOTUSETHIS EQUIPMENT EXCEPT ON SOLID, LEVEL SURFACE WITH CRANE MOUNTED ON
FACTORY-RECOMMENDED TRUCK.

3. BEFORE OPERATING THE CRANE, REFER TO MAXIMUM LOAD (CAPACITY) CHART ON CRANE FOR
OPERATING (LOAD)LIMITATIONS.

4. DO NOT OPERATE, WALK, OR STAND BENEATH BOOM OR A SUSPENDED LOAD.

5. ATTACHPENDANT CORD SUPPORT SNAP TOATTACHMENT POINT BEFORE PLUGGING INPENDANT, IF
SO EQUIPPED.

6. UNPLUGPENDANTAND SHUT OFF MASTERDISCONNECT SWITCHWHEN CRANENOT IN USE.

7. FORTRAVEL,BOOMMUST BE IN STOWED POSITION.

DANGER

*+  THISCRANEISNOTAPASSENGERLIFT

* ITISNOTDESIGNED ORINTENDED TOBEUSED TOLIFT, SUPPORT, OR OTHERWISE TRANSPORT
PERSONNEL.

YOUMUSTNOT OPERATE THIS CRANE UNLESS

1. YOUHAVE BEEN TRAINED IN THE SAFE OPERATION OF THIS CRANE
AND

2. YOUKNOWANDFOLLOW THE SAFETY AND OPERATING RECOMMENDATIONS CONTAINED INTHE
MANUFACTURER'S MANUALS, YOUREMPLOYER'SWORKRULES, AND APPLICABLE GOVERNMENT
REGULATIONS. AN UNTRAINED OPERATOR SUBJECTS HIMSELF AND OTHERS TODEATHOR SERIOUS
INJURY.

\

ELECTROCUTIONHAZARD

*  THISMACHINEISNOTINSULATED.

*  MAINTAIN SAFE CLEARANCES FROMELECTRICALLINES AND APPARATUS.

*  YOUMUSTALLOW FOR BOOM SWAY, ROCK OR SAG, AND ELECTRICAL LINE AND LOADLINE
SWAYING.

*  THISLIFTINGDEVICEDOESNOTPROVIDE PROTECTION FROMCONTACT WITH ORPROXIMITY TO AN
ELECTRICALLY CHARGED CONDUCTOR.

*  YOU MUST MAINTAIN A CLEARANCE OF AT LEAST 10 FEET BETWEEN ANY PART OF THE CRANE,
LOADLINE, ORLOAD, AND ANY ELECTRICAL LINE OR APPARATUS CARRYING UP TO 50,000 VOLTS.
ADDITIONAL CLEARANCE ISREQUIRED FORVOLTAGES IN EXCESS OF 50,000 VOLTS. REFERTO
DRAWING 15394 FORADDITIONAL INFORMATION.

« DEATHORSERIOUSINJURY WILLRESULT FROM CONTACT ORINADEQUATE CLEARANCE.

\
INSTALLATION DWG 4-18-08H | C150
WENTURO -~
(|
.

\L

TITLE DATE SECTION

CINCINNATLOHIO |, =1 EGTRIC CRANES 7-29-03G | 850711 )




4 "N
VEHICLE & CRANE MOUNTED ELECTRICAL HAZARD SIGN
APPLICATION & INFORMATION

ET & HT CRANE SERIES

A SIGN NO. 15393A DISPLAYS THE INTERNATIONAL SYMBOL FOR
ELECTRICITY AND WARNS OF DANGER FROM AN
ELECTRICALLY CHARGED VEHICLE, CRANE, OR LOAD. FOUR
ARE RECOMMENDED (ONE FOR EACH SIDE AND ONE FOR
EACH END OF VEHICLE) TO BE APPLIED IN LOCATIONS WHICH
ARE READILY VISIBLE TO GROUND PERSONNEL.

A DANGER

ELECTROCUTION HAZARD

MEEF CLEAR OF TRUCK AND LOAR
DAATE 08 SIEIZ0S [RSUEY M RISUTT FRCH
IRETRT WITH TH! LGAR, TN (NAN] 08 T8
WSS ¥ T HEEM N LOLBUNE {8003

™A DAMNGER A SIGN NO. 15401 PROVIDES ADDITIONAL WARNING OF LEGAL
UNLAWFUL TO OPERATE ThiS EQUIPMENT REQUIREMENTS WHEN OPERATING NEAR HIGH VOLTAGE
"N O 50000 vOLTS OR LESS, LINES. THIS SIGN IS PLACED ON THE CONTROL PENDANT
e e e S SIDE OF BOOM.

REQUIRED MINIMUM CLEARANCES REFERRED TO ON SIGN NO. 15401

REQUIRED CLEARANCES FROM OVERHEAD HIGH-VOLTAGE LINES

NOMINAL VOLTAGE (kV) MINIMUM REQUIRED
(PHASE TO PHASE) CLEARANCE (FEET) *
0- 50 10
over 50- 200 15
over 200- 350 20
over 350- 500 25
over 500- 750 35
over 750- 1000 45

REQUIRED CLEARANCES FROM ENERGIZED HIGH-VOLTAGE CONDUCTORS
(WHILE IN TRANSIT)

NOMINAL VOLTAGE (kV) MINIMUM REQUIRED
(PHASE TO PHASE) CLEARANCE (FEET) *
0- 075 4
over 0.75- 50 6
over 50- 345 10
over 345- 750 16
over 750- 1000 20

* NOTE: ENVIRONMENTAL CONDITIONS SUCH AS FOG, SMOKE, OR PRECIPITATION MAY REQUIRE
INCREASED CLEARANCES

\, Z

SECTION

"INSTALLATION DWG 5.15-02H | C150

\
WENTURO .~
——
\

CINCINNATL OO | ET & HT CRANE SERIES [5-13-97G6 | 15394




e _ N\
NNw FN S303S¥3dNS (X)xg13 OIHO ‘ILYNNIONID
"ONI ‘ONINNLOVANNYIN ﬂ:.—.i,
0GLD | 90-€l-L ININ3IOV1d TvIO3d
\_ NOILDO3S alva 3JLL J
7 p
woosg
O¥NLIN3A
NI
68ELL
O
I % ») T )
N C— 1 B ] ©
T o7y 4 —J 4
ﬁ | / [=}
~gozkz | ()81 | Ld31 YOI813 - £2812
zoslz | (X)M813 | LHOI 813 - 281z
"ON L¥Vd| 73dOW |Tvo3a "ON 1300N
ALIDVdVD
1HON 1431
ol 3lvyado ol Aove 3sVIO
IN4MVINN celvyl _
LOvSI
3svauo | _ ‘@ J
eVl — © NOILLNVD L T
i o e 06€S1 g O
o —5 =1 aa o A L I
1417
1 YION3SSVd r 3 ﬁ/ QyuvzvH
LINVaNad ° : 1ON) u BERE 3aI¥3N0
Y¥3ONvVa _ — Y¥3IONVAd IVNNVIN
86€S 1 b6ESL ! Ledle 73A31710
3ary¥ano ° ° L6EEL
IVNNVIN -
92912
\_ J




4 . N
PART NO.: 15390 A CAU"ON
DECAL: CAUTION - INSPECT VEHICLE & CRANE  WSrETTHERE i CRNE B YOG
2 00 DY Uk T EqruT EXErT
FUNCTION: To inform the operator of key operating MOOHTE O ACTOR RECOMMERDED
requirements. amﬁmﬁm
LIMITATIONS. i
QUANTITY: 1 - SENEATH 500W O A SUSPENDED LA,
- CEONNECT SWITC WHEN CRAME BT
PLACEMENT: Rear cover. 08 T, so0M WS 8 W sTWGD
18ae
PART NO.: 15391
DECAL.: DANGER - NOT PASSENGER LIFT
FUNCTION: To inform the operator not to lift, support or ﬁ%ﬁ%&;ﬁ.}é@jﬁ%E;?:J:nl'il.
transport personnel, and to ensure that crane ou HUST oT '
QUANTITY: 1 2 !%FUT:NEUHB'“;IND FOLLOW THE SAFETY AND OPERA-
PLACEMENT: Rear cover. %‘f&fﬁ:ﬁiﬁ?ﬁiﬁ?ﬂi; o
A
PART NO.: 15392 A DANGER
DECAL.: DANGER - ELECTROCUTION HAZARD
FUNCTION: To inform the operator that the machine ELECTROCUTION HAZARD
(crane) represents an electrocution hazard MAINTAN SAFE CLENANGES FROM ELECTRICAL
should it come close to or in contact with R LORDLHE ARG A
electrical voltage source. TEEDSN e SRR e Y o
QUANTITY: 1 K%"mfmgf‘*‘“
PLACEMENT: Rear cover. “‘a&“ﬁ“&?‘;'ﬂ‘mm@m_ A
PART NO.: 15401
DECAL.: UNLAWFUL TO OPERATE
FUNCTION: To inform the operator of proper operation in UNLAWFT IPMENT
vicinity of power lines. WITHIN 10 FEET OF HIGH - VOLTAGE LINES
OF 50,000 VOLTS OR LESS.
QUANTITY: 1 s LT S o ot AR LR e o ST
PLACEMENT: Right side of housing.
A
PART NO.: 15393A
DECAL: DANGER - ELECTROCUTION HAZARD A DANGER
FUNCTION: Warns of danger from electrically charged ELECTROCUTION HAZARD
vehicle, crane or lead. DEATH 08 SEROLSWAURY ks o
QUANTITY: 4 DECOME ELECTRICALLY CHARGED. ...
PLACEMENT: One on each side and each end of vehicle.
\ /
/ TITLE DATE SECTION \

8-10-09B | C150

'HT! RO o SAFETY DECALS
CINCINNATI, OHIO

L CRANES

se0sa 121393




PART NO.: 14473-2

DECAL: GREASE

FUNCTION: To show the operator where to apply grease. G REAS E I
QUANTITY: Varies
PLACEMENT: Near grease fittings.
A
PART NO.: 13397
FILL WITH BOOM DOWN
DECAL: OIL LEVEL m
FUNCTION: To inform the Operator of proper oil level to USE AUTOMATIC TRANSMISSION FLUID
maintain. ATF - DEXRON
QUANTITY: 1 #13307
PLACEMENT: Side of hydraulic power unit.
A
PART NO.: 15398
DECAL: UNPLUG REMOTE CONTROL U N P LU G
FUNCTION: To inform the operator to unplug remote REMOTE CONTROL
control when not in use. PENDANT WHEN
NOT IN USE i
QUANTITY: 1 #15398
PLACEMENT: Near pendant socket.
A
\ /
( TITLE DATE SECTION \
'HTUR ® MEG.. INC. ET DECALS 8-10-09B | C150
e CINCINNATI, OHIO SUPERSEDES
Y ET CRANES 5-6-08A 21 354 )




PART NO.: 17813
DECAL: OVERLOAD SENSING SYSTEM

FUNCTION: To advise the operator of the operation of the
overload system.

QUANTITY: 1

PLACEMENT: Right side of housing.

PART NO.: 14459.
DECAL.: OVERLOAD ALARM SYSTEM

FUNCTION: To advise the operator of the overload alarm
system.

QUANTITY: 1

PLACEMENT: Rear of housing.

PART NO.: 19731-2

DECAL: SNATCH BLOCK CAPACITY DECAL
FUNCTION: To show the capacity of snatch block.
QUANTITY: 2

PLACEMENT: Each side of snatch block.

CRANE IS EQUIPPED WITH AN OVERLOAD SENSING SYSTEM

1. IF OVERLOADED, THE WINCH UP, BOOM DOWN AND {OPTIONAL) BOOM OUT
FUNCTIONS WILL AUTOMATICALLY SHUT OFF TO PREVENT INCREASED
OVERLOAD

2. OM CRANES EQUIPPED WITH AN OPTIONAL OVERLOAD ALARM IT WILL ALSO
SOUND.

3.IF AN OVERLOAD OCCURS, USE THE WINCH DOWN, BOOM UP OR BOOM IN
FUNCTIONS TO RELIEVE THE OVERLOAD.

4. THE OVERLOAD SENSING SYSTEM IS INOPERATIVE IF THE BOOM ELEVATION
15 AT THE BOTTOM OR TOP LIMIT OF TRAVEL. TO RELIEVE THIS CONDITION,
RAISE OR LOWER THE BOOM SLIGHTLY BEFORE LIFTING THE LOAD

5.5EE MANUAL FOR TESTING OVERLOAD SYSTEM.

NOTICE - WARRANTY VOID IF DISCONNECTED

THE OVERLOAD SENSING SYSTEM HAS BEEN INSTALLED AS A SAFETY FEATURE
TO PROTECT THE EQUIPMENT AND THE OPERATOR

DO NOT DISCONNECT THIS SYSTEM #7813

THIS CRANE EQUIPPED WITH OVERLOAD ALARM SYSTEM
1. OVERLOAD ALARM HORN SOUNDS IF RATED LOAD IS EXCEEDED AT ANY REACH.
2. IF ALARM SOUNDS, RAISE BOOM OR LOWER WINCH TO REMOVE OVERLOAD.

3. ALWAY'S RAISE BOOM SLIGHTLY BEFORE LIFTING LOAD. WARNING
SYSTEM INOPERATIVE WHEN CYLINDER IS COMPLETELY BOTTOMED.
4. ALARM CAN BE TESTED BY TYING DOWN BOOM WITH WINCH CABLE AND
OPERATING BOOM UP OR BY RAISING BOOM AGAINST UP LIMIT STOP,
NOTICE - WARRANTY VOID IF DISCONNECTED
THIS ALARM SYSTEM HAS BEEN INSTALLED AS A SAFETY FEATURE
TO PROTECT BOTH THE EQUIPMENT AND THE OPERATOR
DO NOT DISCONNECT THIS ALARM wiaase

SNATCHBLOCK
CAP. 4000 LBS.

NOTE: ACTUAL CRANE CAP. MAY BE LOWER

197312

TITLE

DATE SECTION

5-8-08C |C150

J
<

.
'HTU& MFG., INC. MISC. DECALS
CINCINNATI, OHIO
N

ET6KR - ET8K(X) - ET12K(X) ‘es078 21362 )




\
>

-

~
PART NO.: 21702 & 21703 (OPPOSITE)
DECAL: CRANE CAPACITY " | sit014 Boom
NOTE
FUNCTION: To show the operator the operating capacities UsE
f crane Sl\::l(\)Té)tIoBA_DOSCK
o ’ 15° ¢e OVER 1600 LBS.
L
QUANTITY: 1each 1375 1325] 6FT
825 800 [10FT | exrension
PLACEMENT: One on each side of boom. 575 | 14FT
PART NO.: 21824
DECAL: MODEL NUMBER (ET8K)
FUNCTION: To show the model of the crane.
QUANTITY: 2
PLACEMENT: One on each side of boom.
PART NO.: 21823
DECAL.: MODEL NUMBER (ET8KX)
FUNCTION: To show the model of the crane.
QUANTITY: 2
PLACEMENT: One on each side of boom.
PART NO.: 21626
DECAL: MANUAL OVERRIDE RIGHT (ET8/12KX)
FUNCTION:  To show the manual override ports. MANUAL OVERRIDE
QUANTITY: 1 o - o
x
PLACEMENT: Right side of housing. - -
PART NO.: 21627
DECAL.: MANUAL OVERRIDE LEFT (ET8/12KX)
FUNCTION: To show the manual override ports. MANUAL OVERRIDE
QUANTITY: 1 o= a _
. . 88] m o
PLACEMENT: Left side of housing.
/
TITLE DATE SECTION \
TEE EG.. ING MODEL & CAPACITY DECALS | 7-13-06 |C150
J CINCINNATI, OHIO SUPERSEDES 2 1 82 5
ET8K(X) - )




SECTION 200

INSTALLATION




(- )

ADEQUATEWIRING IMPERATIVE FORPROPER OPERATION

1. PROPER GROUND PATH - SEE DWG 15660

2. CURRENTDRAW IS SEVERAL HUNDRED AMPERES -

ADEQUATE WIRE SIZE AND BATTERY CAPACITY ISABSOLUTELY
ESSENTIAL (SEE CHART BELOW.)
MINIMUMWIRE GAUGE AND BATTERY SIZE
MODEL TOTAL LENGTH OF CABLE (FT)* 12VOLTBATTERY REQUIREMENTS
0-20 21-25( 26-30 31-40 | 41-50 | 51-60 | 61-70 | 71-80 | CCA (A)** RC (MIN)***

CE6K
CT2000
CT2003/4/5 #4 #4 #2 #2 #1 #0 #0 #00 350 100
DT7K
ET5500MPB
ET5500R
ET6KMPB #2 #2 #1 #0 #00 NOTRECOMMENDED 450 100
ET6KR
ET8K A
ET10K
ET12K A
ET8KX A
ET10KX #2 #2 #1 #0 #00 NOTRECOMMENDED 550 150
ET12KX A
ET25K SEEDRAWING 124600 FOR CABLE AND BATTERY REQUIREMENTS
ET25KX

\

* INCLUDES GROUND CABLE

** CCA=COLD CRANKING AMPS AT 0' F.
THE CCA RATING IS A MEASURE OF THE ABILITY OF THE BATTERY TO DELIVER A HIGH CURRENT FOR A SHORT PERIOD OF TIME.

*** RC=RESERVE CAPACITY IN MINUTES AT 25 AMPS AND 80' F.
THE RC RATING IS A MEASURE OF THE PERIOD OF TIME THE BATTERY CAN SUPPLY A GIVEN CURRENT WITHOUT RECHARGING.

DATE

8-2-06S

SECTION

C200

\L

( me
CABLE & BATTERY
VENTURO wFG. NG,
(. ]
\_

CINCINNATI, OHIO CE, CT, DT, &ET

SUPERCEDES

8-10-00R

711105 |




4 . N
099¢1L 490-¢-8 ANVYO ® HONIM OIHO ‘LLYNNIONIO
“ONI ‘ONIINLOVANNYIN OM_:--ZW,
0020 | 980-8L- 3719VI AY311VE - NOILVTIVLSNI
( NOILO3S aiva ERItTY \
( )
suoljeoly0ads a|qeo pue
Aisypeq papuswiwodal oy
v 65661 BmQ 99S :9)oN ,
v
‘|leonoeud si se Alajeq 0} 9S00 Se 9}ed007]
‘papuswiwodal (£ L61 N/d) Jo3ealq Induio 1o asn4
(sseo0e Ases Jo)
a1e00|) A1aes 1o}
.« ©]ged Jlun Jamod Aiessadau youms
/ 100UU0DSIp Jo)Se umoys
: uMold
|
|
|
!
i
!
. i
Voo I
— T — — — \\- ]
—— — — — = — — — = _ e - — — — — — -
=====5_ (7 _TC 3 ==
"9UBIO O1}09|9
Jo uonelado Juspiwuslul Ul }nsal Aew sdays pauoiuaw aAode a8y} ysijdwoosoe o} ainjie
awel}yon}
0} aulbuz "'SBUBIO 0111098 Y)IM PapN|oul ‘aulel) 3onJ) a8y} 0} 8seq
auelo ay) wol) dens Buipunolb abneb z# e [jeisul ‘os|y (-auibua ay) 0} pajoauuo9 si Aleneq
wouj aAnebau Ji paiinbal) swel) yonJy ayj 01 suibus ay) woly desys Buipunolb abneb z# e |jesul
\ ‘siyyainsul 0] -Aiepeq ayj Jo aAiebau 8y} Ylm UOIIOSUUOD 9)eW ISNw aueld ay] ;juepodu) )




N\
[

.

~
STABILITY TESTING — ET8K(X)

Overview

Venturo follows the quidelines of ANSI B30.5 in defining stability. Generally speaking, a

truck is considered stable as long as it is not on the verge of tipping — i.e. with the

truck level, at least one tire on each corner of the truck must remain in contact with the
ground.

It is important to note that nearly every installation is unique and will, therefore, typically

require stability testing.

The procedure outlined below follows ANSI's (B30.5 — 5-1.1.1) specified "maximum load

rating” of 85%.

Testing Procedure

1. Locate the truck on level ground and set the parking brake.

2. Deploy outriggers, making sure they are firmly in contact with supportive ground; use
outrigger pads as required. The tires of the truck should remain in full contact with
the ground.

3. Inspect the wirerope and other key components of crane (consult owners manual for
more information).

4, Conduct an operational check of all crane functions.

5. Use a test weight of 650 Ibs in conjunction with the ET8K(X)'s snatch block (weight
= 23 Ib).

6. Do NOT )ollow the weight to be more than 6 inches from the ground at any time
during testing — this insures that if the truck does become unstable and tip, it will
not tip far.

7. Rotate the crane to a position between 1 and 2 o’clock (the truck cab is facing 12
o’clock).

8. Be sure that the boom is horizontal (0° elevation) with the hydraulic section fully
retracted and the manual section fully extended; the boom should begin at a length
of 10 feet. Note: On the ET8K, testing will be more difficult, because it will require
an iterative ("trial and error”) approach; please call technical support for more
information.

. Use the winch to lift the test weight, keeping it within 6 inches of the ground.

10. Extend the boom slowly until the boom reaches full extension (168 inches) or until
the truck becomes unstable. As you extend, use the winch to keep the weight within
6 inches of the ground.

a. If the boom reaches full extension, the 7% of Rated Capacity is 100% for the
tested region.

b. If, however, the truck becomes unstable (both tires leave the ground) prior to
full extension, record (in inches) the horizontal distance from the center of
rotation to the wirerope at this point (e.g. 140 inches). This is the Maximum
Stable Reach. Determine the % of Rated Capacity using the following formula:

% Rated Capacity = "Max. Stable Reach" in inches x 100
168

11. Record the % of Rated Capacity in the appropriate blank on the Crane Stability chart
and/or decal.

12. Repeat Steps 7—11 for each of the remaining regions (2—3 o'clock, 3—4 o'clock,
etc.). )

TITLE DATE SECTION \

o STABILITY TEST 8-15-11A C200
m :\Z/Illl:\l%l,l\mi;rl, OHIO SUPERSEDES

ET8K, ET8KX 6-15-09 20906-8 )




Crane Stability

11 1
|—
T e
]
% | %
2% %A
R
6
% of Rated Capacity for each of the
10 regions is provided above.
:'ENTUI\O wome |sTABLTYGHART | 425 526’9 07




(
INSTALLATION DWG 8-2-06E C200
VENTUR° MFG., INC. SUPERCEDES
(|
.

A
CINCINNATLOHIO | ET8/10/12K(X) 7-27-06D | 900530a Yy,

( )
CRANE OPERATION AND MAINTENANCE INSTRUCTIONS
A ET8K(X),ET10KX,ET12K(X)
SAFETY
Before operating this crane, read and understand these instructions, the 850711 Crane Safety and
Hazards Information Sheet, and review all safety & instruction labels on the crane.
CRANE INSPECTION
Before operating this crane, inspect for wear, damage, or oil leakage. After the wire rope has been
run out, check for wear, kinks, and broken strands. Check the hook and safety latch for damage.
Correct any problems before using the crane.
CAPACITY
Before operating this crane, review the capacity diagrams on the 891014 Capacity Information Sheet
as well as the capacity charts on the sides of the boom to relate the load to be lifted to the boom
length and angle. The boom angle is shown by a gravity arrow.
SNATCH BLOCK A
If the load exceeds 1600 Ibs. for the ET8K(X) and ET10K(X) or 1750 Ibs. for the ET12K(X) or if
reduced winching speed for better control of smaller loads is required, use the snatch block to rig
the crane for two part line operation. Refer to drawing 2A1 701, 17450 or 21575 for this.
CONTROLS
This crane is operated by a remote control pendant. The pendant should be unplugged and stored
in a compartment or the cab when the crane is not in use.
Before plugging the pendant in, inspect the plug, socket, cord, pendant head, and switches for
damage. Actuate all four switches both ways to verify that they all have the same feel and sound
and that they return to the center position.
Plug the pendant into the socket on the right side of the crane and snap the strain relief tether to the
crane housing.
Turn on the Master Disconnect Switch. Use "Winch Down" to release tension on the wire rope to
unhook it from storage tie down position.
Use "Boom Up" to elevate the boom from the boom rest position.
Check all control functions to see that they are working correctly.
\ y
TITLE DATE SECTION \




\

3
WENTUR® -
\.

A
ET8/10/12K(X) 5-26-06C | 900530b

INSTALLATION DWG 5-27-06D | C200

( )
CONTROL FUNCTIONS
WINCH "UP" and "DOWN" - Raises and lowers the load with the wire rope.
POWER ELEVATION - "Up" raises the boom elevation by operating the valves and the
electric hydraulic power unit. "Down" operates a solenoid release valve mounted on the
cylinder to lower the load and/or boom by gravity at a controlled rate. A check valve on the
cylinder prevents the boom from coming down if a hose breaks. A flow control valve controls
lowering rate.
POWER EXTENSION - "Out" and "In" extend and retract boom 4 ft. under power. A pilot
operated check valve on the boom prevents the boom retracting without hydraulic power orifa
hose should break. A flow control valve controls retract rate under load.
A
POWER ROTATION - "L" & "R" control direction of rotation. The ET8KX, ET10KX or ET12KX
can be rotated continuously thru 360 degrees or more. There are no internal restrictions on the
number of rotations in any direction.
CONTROL PRIORITY SYSTEM - As a builtin safety feature, the operator can perform only one
major and one minor function at any one time. Major functions are rotation, winching up of a
load, and elevating, extending and retracting the boom. Minor functions are winching down,
and lowering the boom.
a. "Winch Up" has priority over "Boom Up", "Boom Out & In", and "Rotation"
b. "Boom Up" has priority over "Boom Out & In", and "Rotation".
c. "Boom Out & In" have priority over "Rotation".
d. "Boom Down"and "Winch Down" can be operated with any function.
CRANE OPERATION
Avoid rapid reversal of the Winch and Rotation Control Switches. The high inrush currentto
the motors during reversal can reduce the life of the contactors and the motor brushes and
commutators.
When operating "Winch Up", "Boom Down" or "Boom Out" always maintain clearance
between the boom head and the snatch block or hook.
Do not lift or drag a load sideways using any of the crane functions. The boom has much lower
bending strength sideways than in the vertical direction.
y
TITLE DATE SECTION \

CINCINNATI, OHIO




\

r

OVERLOAD ALARM SYSTEMS (OPTIONAL)
This crane may be equipped with an optional overload alarm system.

1. Overload alarm horn sounds if rated load is exceeded at any reach.
2. Ifalarm sounds, RAISE Boom or LOWER Winch to remove overload.

3. Always RAISE Boom slightly before lifting load - Warning system INOPERATIVE when
cylinderis completely bottomed.

4. Alarm can be tested by raising Boom against UP limit stop.

MANUAL TELESCOPIC BOOM

The 6'to 14' and the 7' to 15" boom have a 4' manual telescoping section in addition to the 4'
power extension. A toggle pin locks the boom into either the extended or retracted position.

TRUCK SETUP & OUTRIGGERS
1. The truck should be parked on ground that is as level and as firm as possible when using
thecrane.

2. The center of the crane should be positioned close enough to the job so that it can be
operated at a reach that puts the load within the rated capacity of the crane.

3. Setthe vehicle parking brake and put the vehicle transmission in "park" or a low gear
unless the engine is to be left running.

4. Deploy the outriggers to help stabilize the vehicle against rocking or overturning when lifting
withthe crane.

PREPARATION FOR TRAVEL

1. Return the outriggers to the stowed position. Install and secure all pins.

2. Stow the crane boom in the boom support.

3. Hook the winch line to a tie down point on the body or pedestal and apply tension.
4. TURN OFF THE MASTER DISCONNECT SWITCH.

5. Unplug the control pendant and store in a body compartment or the cab.

WARNING

» The pendant (or receiver) plug must be un-
plugged from the crane socket and the Master
Disconnect (power) switch must be turned "off"
when the crane is not in use! Leaving the pendant
(or receiver) connected and the power on when
not in use may result in dangerous, unintentional
activation of the crane functions."

. J

>
\_

TITLE DATE SECTION

INSTALLATION DWG 5-27-06D | C200

\L

SUPERCEDES

WENTUR® -

A
CINCINNATI, OHIO | ET8/10/12K(X) 5-26-06C | 900530c )




WIRE ROPE INSTALLATION

STEP 1: UNWIND COIL OF WIRE ROPEBY
'ROLLING'ALONG THE FLOOR. THIS
WILLPREVENT'KINKING'.

STEP 2: INSERTWIREROPEEND THROUGH
ANTI-TWO-BLOCKWEIGHT.

STEP 3: INSERTWIREROPEEND INTOPOCKET
OPENING ONWINCHAND THROUGH
WEDGE POCKET AS SHOWN IN (FIG 1).

CAUTION: IF THEWIRE ROPEISNOT INSTALLED
FORTHE CORRECT DRUMROTATION,
THE WINCH BRAKE VALVE WILL NOT
HOLD THE LOAD.

CAUTION: THERE MUST ALWAY BE AT LEAST
(3) TURNS OF WIRE ROPE ON THE
WINCH DRUM WHILE UNDER LOAD.

A
NOTE: SOME WINCHES WILL BE SUPPLIED

WITH AHEXNUT IN LIEU OF AWEDGE
FORINSTALLING THE WIRE ROPE.

FIG 1

Z

Y

VENTUR° MANUFACTURING, INC.
( ———

CINCINNATI, OHIO

TITLE

WIRE ROPE INSTALLATION DRAWING

DATE

8-18-09G

SECTION

C200

ET8K AND LARGER CRANES

SUPERCEDES

2-26-08F

22245 )




$30a3sy3adns

OOMzLL3 ‘(X)MeL3

\
4

21802

NOILD3S

L0-9-€

diva

ONIMVYA NOILVTIVLSNI

3L

OIHO ‘ILVNNIONIO

"ONI ‘ONIMNLOVANNYIN o“ahz

/

-7
/
N\

(avd 3sva 40 doL oL
30V44NS ONILNNOW)
+61 = LHOITH NNINIXVIN
«€1 = LHOIFH WNNININ

|

1534 INOOS] F1aVv.isSnrav ovvic




SECTION 300

MAINTENANCE

&

SERVICE

WENTURO




OOM8LLT - (X)MZL13 - (X)MeL3

\wcm AR

OIHO ‘ILVNNIONIO

"ONI ‘ONIYNLIVANNVIN ":hi

Z

\
>

dsgo-,-G | L4VHO FONVNILNIVIA ® NOILVII™HEN
99IAJ9S Yoni] JO owil]| DUIABI} pue Syunj Jo 991} 9q pjnoys odoy YOOH puE adoy a4\ 99U a
90IA19G )oNi] JO oWlll| _ @Seaid) SISSey) as %§ 19A0) oAOWIdY U199 Jean apedlqnT o)
abue. 4,621 pue 4,0 4 .0€
EBEmo_Eﬁm Juaique |usemlag sainjesadwa)| pue 4 ,ZzZ- _m_memm v U] woog pue
ayj ui sabueyo JulIquY 1o} saunesadwa]
Aq w_w:_:cc._ wm:_u:m Ew\mg_:cm_ 10 g9 apei9 a1y UmMoQ woog YiM [9A37 |10 0} J10AI3S3Y IO it 8
921AI9G ¥oNnJ] Jo awill| ANSOISIA OSI oSN | 404 41V uosxaq asn
"Jossnb aseq pue JaA0D JOMO]| UO S|edap
asealb dn auij ‘Builly /m sjoy ubije o \%
991AJ9S XoNJ] JO awi] aseal paseg wniyyi asn ung) aseals) ainssaid YIM Buniy aseals v
[EAI2}U] 9JIAISS 30N paiinbay aJi1AIeg uoneso

SLNINOdINOD ONIY ONIMITS

A0 TVIIY4L1O313 OLNI d31VM 40 JONVHLNT JO SHIMIILS
40 LNIINHOV.LIA ISNVI NVO ATHL SV ‘S13Ar ¥ILVM JHNSSIUd
HOIH d0 S10Nd0dd TVIINIHO HLIM 3NV SIHL HSVM d3A3N

7

v
/[

NOILN3LLlV

<




MINIMUM VOLTAGE TEST
ET SERIES CRANES

ONE OF THE MOST COMMON ELECTRICAL PROBLEMS ENCOUNTERED ON
12 VOLT ELECTRICAL CRANES IS INSUFFICIENT VOLTAGE AT THE MOTOR
WHEN DRAWING THE LARGE CURRENT THAT EXISTS AT FULL LOAD

EXTEND BOOM CYLINDER
AGAINST "UP" STOP
(RELIEF VALVE WILL OPEN)

VOLTAGE AT MOTOR TERMINAL
WHEN OPERATING AGAINST RELIEF
VALVE SHOULD BE A MINMUM OF

9 VOLTS

BOOM ELEVATING
ELECTRIC HYDRAULIC

N
>
N

WENTURD -
CINCINNATI, OHIO

POWER UNIT
4
TITLE DATE SECTION N\
MINIMUM VOLTAGE TEST |10-5-09F| -
ET SERIES CRANES 2-9-09E 1 9963/




GZZSe vei-ce-eo

00€D |9¢1-€0-80

NOILLO3S diva

SO3dS MOOH ® 3dOd3dIM

~

9%
<

Yo

¢L’9 | §1.°L | 00°¢C |AgsS0d)d| @109

|

[

_

a ) VV |aNvig [¥01702 _
:SNOISNINIA _

(sd1 0Lv‘y) seuuoy z :ONILVY |
_ MOOH |

| |

| |

| |

_/ — — T T —=d

—_——_—

AT9INISSVY MO0149 advol

(X)Mzi/813 h
NI oLV 91¢:._.i,
m «
€9'C | 88V | 90°L | 880
a| o2 |89 |V . v
'SNOISNAIA —
(8971 5022) 2uuoy | :ONILVY ] »
MOOH
A3ZINVAIVO
6l X/ 'VIA .¥/l 40 .2C€/L ‘3dAl
ddOdTAHIM
ATIINISSY IdOUIHIM




SECTION 400

PARTS

WENTURO




@Nw LZ |8L0-51-01

(X)M813

00¥O | JOL0-¥-Cl

ONIMVYA S14Vd LNJIN3OV1d3d

OIHO ‘ILVNNIONIO
"ONI ‘ONIMNLOVANNVYIN e’gh

zm.,/

L281¢C - 1SI7 S1yVd LNIINIOV1d3d

<




4 A -AT-Q -
/Z8TZ [2L0-62-T1 T -0T-9 - (X)»813 OO ‘LLYNNIONI
“ONI ‘ONIYNLOVINNYIN Oﬂ_ahzu
00¥D act-Lc¢-¢ S14dVd 1ININ3FDOV1d3d
( NOILO3S 3iva 3L \
4 )
92812 434 OMA SLuVd LNIWIOVIdIY

- - ¢

- - 62

- - 8z

- - 1z

- - 9z

ATENISSY LHOIFMHMO0T1E-Z-1LNY 1-2086T |  wse

1469 X.Z€/L - A1GINTSSY 3dOY THIM G9-2€//-0T8ST vz

10078 HOLYNS TIAIMS 0,902 €z

43IAODHOLOW T-€4T9T 2z

P/T-TONIY dVYNS SZT-ONYS 12

GIANMADNOILVAT 13 00.12 0z

A1ENISSY 3SVE - 31V 1d dOL 85512 6T

43IN0D HVIY 929.2 8T

¥VIYHIA0D ‘ILVd ¥29TT LT

.TONIY dVNS 00T-ONYS o1

NId LOAIdWOOS zzLTe ST

QXVNO ¥YIONOILY.LOY S8TTZ T

INFLSAS IAIANOILY LOY SELTZ €T

ATENISSY HOILSTTANYO TIVLOId TAAIMS 90512 T

3SvE ¥IANITAD NOILYATTI-NId 1212 17

ATENTSSY LNGNOdNOD VOl LT 13 77 ot

ATEWISSY AIATIM HIAOD INVAED 12912 6

%813 - ST102 % SIATVA /M QTOHINYIN STOTZ 8

X31813 - STI0D ® SIATVA /M ATOINVI ¥T9TZ .

1OAIdINOOE NIV -NId LOAId 0vSTZ 9

ATEWISSY ONISNOH ¥3ddN S0LT2 S

HONIM 95512 v

1INNHIMO DITNVEAAH £/807 £

31813 - ATAWISSY TVNI4 NOOE 62,12 z

X31813 - ATAWISSY TVNI4 NOOE 6TLTZ 1
L NOILdI4OS3a # 1dvd | # WaLl NOILdIOS3a # 1avd | # WaLl P




N
VENTURO —
\_

REPL. FASTENERS LIST

7-14-06 C400

(- )
FASTENER LIST FOR ET8KX
PART NUMBER DESCRIPTION QTY | LOCATION/FUNCTION
IHHCS03118063 HEXHEAD CAP SCREW 5/16-18 X 5/8" LG 1 GROUND STRAP ON CANDLESTICK
ILWSH-031 LOCK WASHER - 5/16 1 GROUND STRAP ON CANDLESTICK
IHNUT-03118 HEXNUT -5/16-18 1 GROUND STRAP ONCANDLESTICK
IHHCS02520063 HEXHEAD CAP SCREW 1/4-20 X 5/8" 3 CANDLESTICKTOBASE
ILWSH-025 LOCK WASHER - 1/4" 3 CANDLESTICKTOBASE
IHHCS06311200 HEXHEAD CAP SCREW 5/8-11 X 2" 16 LOWERBASETORING
ILWSH-063 LOCK WASHER - 5/8" 16 LOWERBASETORING
IPHCS02520200 PAN HEAD CAP SCREW 1/4-20 X 2" 2 SPEEDREDUCERTORING
IHHCS06311275 HEXHEAD CAP SCREW 5/8-11 X 2-3/4" 14 UPPERHOUSINGTORING
ILWSH-063 LOCK WASHER - 5/8" 14 UPPERHOUSINGTORING
IHHCS03816100 HEXHEAD CAP SCREW - 3/8-16 X 1" 4 HYDRAULICPOWERUNIT
ILWSH-038 LOCK WASHER - 3/8" 4 HYDRAULICPOWERUNIT
IHNUT-03816 HEXNUT - 3/8-16 4 HYDRAULICPOWERUNIT
IHHCS02520075 HEXHEAD CAP SCREW 1/4-20 X 3/4" 2 VALVE BLOCK
IHNUT-02520 HEXNUT - 1/4-20 2 VALVE BLOCK
ILWSH-025 LOCK WASHER - 1/4" 2 VALVE BLOCK
IHHCS118100 HEXHEAD CAP SCREW 5/16-18 X 1" 1 GROUND (WINCH)/TETHER
ILWSH-031 LOCK WASHER - 5/16 1 GROUND (WINCH)/TETHER
IHNUT-03118 HEXNUT -5/16-18 1 GROUND (WINCH)/TETHER
IFWSH-031 FLATWASHER - 5/16" 2 GROUND (WINCH)/TETHER
IHHCS#0832075 HEXHEAD CAP SCREW #8-32 X 3/4" 1 TETHERONPANEL
ILWSH-#08 LOCK WASHER - #8 1 TETHERONPANEL
IHNUT-#0832 HEXNUT - #8-32 1 TETHERONPANEL
IHHCS03816100 HEXHEAD CAP SCREW - 3/8-16 X 1" 1 GROUND (INHOUSING)
IFWSH-038 FLAT WASHER - 3/8" 1 GROUND (INHOUSING)
ILWSH-038 LOCK WASHER - 3/8" 1 GROUND (INHOUSING)
IHNUT#0832063 HEXHEAD CAP SCREW - #8-32 X 5/8" 1 PENDANTPLUG
ILWSH-#08 LOCKWASHER -#8 1 PENDANTPLUG
IHHCS#1024125 HEX HEAD CAP SCREW -#10-24 X 1-1/4" 2 TOPPOSITIONSWITCH
ILWSH-#10 LOCK WASHER -#10 2 TOPPOSITIONSWITCH
IHHCS-02520063 HEX HEAD CAP SCREW - 1/4-20 X 5/8" 1 CABLE CLAMP (PRESSURE SWITCH)
ILWSH-025 LOCKWASHER-1/4 1 CABLE CLAMP (PRESSURE SWITCH)
ISRNG-100 SNAP RING - 1-1/8" 4 ELEVATIONCYLINDERPINS
IUNUT-02520 U NUT - 1/4-20 5 LOWERCOVER
IHHCS-02520063 HEX HEAD CAP SCREW - 1/4-20 X 5/8" 5 LOWERCOVER
IFWSH-025 FLAT WASHER - 1/4" 5 LOWERCOVER
IHHCS02520075 HEX HEAD CAP SCREW - 1/4-20 X 3/4" 5 HOUSINGCOVER
IFWSH-025 FLAT WASHER - 1/4" 5 HOUSINGCOVER
ILWSH-025 LOCK WASHER - 1/4" 5 HOUSINGCOVER
IHNUT-02520 HEXNUT 1/4-20 5 HOUSINGCOVER
ISRNG-125 SNAP RING - 1-1/4 1 BOOMPIN

\ Z

TITLE DATE SECTION \

CINCINNATI, OHIO

ET8KX

SUPERCEDES

: 21828 |




dcm FN <Q°INNIN XXN—‘n_-m ) xan_-m OIHO ‘ILVNNIONIO

00v0 | §90-9-6| ATEWISSV INGNOWOD Tvomiiog g | v RN

f NOILD3S diva EQUINR
Ve

/

-7
9%
)

JO1OVLINOD NIVIN B

(X)MZ1L13 404 STVNINYIAL S

NAMOQ HONIM
dnN HONIM (X)¥M8.13 ¥O4 STVNINYIL 21
y-661702 MO019 TVNIWYIL

d-.8161

(MOOTYILNI NOILVL1OY
® 1NO ® NI NOO9
NMOd ® dn IN009)
dN HONIM

AV13y

6£.22

AIMVIHE 1INDAID

dOLOVINOD VGl-€89G1

1INN ¥43MOd "dAH

00911 A3ZITIFVLS 3OVLII0A

11091

ATAdINISSVY LNINOdINOD TVIId10313 G1S1L¢e




g - - ¢
NmN —\ N dA01L-CL-¥ M8l13 OIHO ‘ILYNNIONID
s3aasuadns “ONI ‘ONRINLOVANNYIN ﬂ-—-i
f NOILO3S ilva EQiiin A
4 121802 13A o
. w 9012 _ N 90590M19-¥5¢¢2C =
== 2 XNIS LS20L0__—"" XNIZ1-7-GZ010 Y €
) T - : )
epold s2e2e3 — —— 103NNODSIG TVNINH3L 9 T Aﬁ
- 2| waisvm rever AU3LLvE + 2 |90590418-v5222 Lo
S S —on
w
Nﬁ@ WOT—\ m M 09-€5951 % ° 9 yo0usju| uoeoY
YOLOVINOD N 28 ® ﬁ 81n0 8 U] wWoog _
u-66v0C XNIZEH-GZ010 g ASSY uma aoﬁ -
WY3L 13AIMS Kejoy 68122
XNIZE«-GZ0L0 8512
= o020vox1g - h
-y52ze T 000v0M1g e 2
S3Md — a 3 |_| -vszee ‘GAH S
A0 T T I
A3T13__ | =< A
(9/N) HOLIMS \ t A, m Hy gt m
JANSSIAUd = - N
QvVOTHINO ( am 2 H el B g 2
12-00¥2-09v.L1 b N\ ~ %
O
N F ( OHogoM1a [ L pe
-vs22Z | ng ag \
(O/N) HOLIMS - ) X T T )
JTONV dOL - ¥ gD W =
Woos \ AAY, 2 Ne-Nyo as-11g/N¥o £
v2912 L Wy g ﬁm e
o] =m
12912 ) m g £2
N w r=
Y o = 0 o -
Mg 1HM G AM-TIA
" N = am-aMnaA
HE\/ LHm 2 JaAZL+ NG
I—mmm - MI9/NYD
mwwm = 19912
10822 IV\/& yig/a3y
\_ L REVS 3; mm
—ZZ 11€22 s N N
(9/N) \\ (37vH) o019 N
HOLIMS \ A TVNINYZL 28161 2aAZL+ £
M0019-0ML @ = b
ILNV ~ & nanan 13908 310d-2 g
9.£61 A1a 2 O , 69961 S
@ul/ WYVIV
LHM 2 O - P, g ©-(\ avo1yano @
_N =7 T ._<zw¢m_% IVNINYTL o
- THM AL+ 1HOHS
\ \l,&? o -/
pt:| ASSV JdIM A34D /M 931311034 NOOTTIS 91091 T.v|o\._
d3zinigvis AIMVIAG 1INDUID
JOVLIOA LL09L K
-




P
wmm FN dA0L-¢Cl-v XM813 OIHO ‘ILYNNIONIO
S3a3suadns 5vId ONI] “ONI ‘ONINNLOVANNYIN “:-—-E
( NOILDO3S alva Egiing \
Ve )
-Z1802 vesor 1AA N 24020M19-¥5222 =
mnumr NF"A XNIS"2:952010 XNIZL-7-G2010 3 m =
T £
apoig V) L i HOLIMS $ - -
_ —er - 153NNOSSIa MwMZﬁ.ﬂ_ewm_w mw 240.0M19-v5¢2¢¢C 2
3 MIALSVIN LSPEL 20AZL OL z Mg N,
= - -
(4 @ 1#O— ) m 09-€5954 m 390]48)u| UoljeIoY
YOLOVINOD o o 2 INQ @ Ul woog
y-66¥02C m “umq@ ® dn woog
%< dn yasuim
&
vy eloy 6€.122
— Alg
T
S3ud |4 g 200¢iM19 1INN
1A9 -¥5222 UMd
AF3__ \/\/\ =< 20060M14 “GAH =
(o/N) HOLIMS ], m [ dll-pezzz S
34NSSINd ] r m_ N -
avoT¥3A0 e ¥y-y1g/a3y LE | e IS c
120042 N \ & ]
-09vLL NuD Jd p R
e ooozniall 08 Z
-¥S =]
(O/N) HOLIMS — ) o X vacee | i .
F19NV dOL A 2 (o ng-Nyo || aa-M1a/Nuo ~ ~
INOOg w 4 W -4 . 7
M19/NYD -
81664 . EM mﬂu ( 9201118 7 m g
NE )T vSeee |jog) (=R CERE E
[9k4¥4 S\ Y @: | |-vsezz o
2 ’ =~ oanNwo| O O llig-y1amnuo >=
g LHM o w = _w
w 4 Z
Ty o N NM-T13A N
HTE | LHM s S \\n>>.x._m\._m> X
"9 2aAZL+N1g " g
NEEN] ) P
Q02 . ss91z m
woos ﬁ %3 g
10822 £Y S
3
Mia/a3y N_m
( V4 /- N19/NYD \ O
as
7 (d1VH) ¥001g bz \
(O/N) N A TVNINNIL 2816} TN
HOLIMS WIG/NIO W>>/
MO019-OML \ x._m\‘_._mm”
LNV g P o 13)90S 310d-6
9.€61 T GHJ o WYYV w?9e9e
2 o= - *|\ avo1yano
/] : J e TYNOILdO IVNINYIL
\%:l. dnd - TAM AZL+ 9GEL1 1OHS
\ A < /
Mg ASSY JHIM ATHO /M 300Id INODIIS 91091 /r_u|o\|_|\
y3ZImavis UINVING LINDHID
S 3OVLIOA L109L )




5912

V80-1€-.

SLININOJINOD JI'INVHAAH XMZlL/814

"“ONI ‘ONIYNLOVANNYIN

/
OIHO ‘ILYNNIONIO
SHRINGA
/

<

Mc113 J0 Y813 NO F19V1IVAY LON
H3ANITAD NOISNILX3 0691 ¢

S30VId ¢
g¢-4NN8L-91/6
S1d0d ONIY-O

H3IANITAD 1X3 OL

S3a3sy3dns
- 1dLi-62-€ ONIMYHA S14HVd LINJINTOV1d3d
( NOILD3S 31va 3ILIL
>
S3OVId T
0190-00%9-H
(1d) 9v91e (ng) evoiz
- (dOL NO _
¥0¥0-20GSH AW_W_V 9912 m_W_wam_W_n_v _ ”
° . SIOVId ¥ SIOVId T _
& = —_—— 9090-00v9-VH crole °
E (7o) 9v9Le (4d) 9vole o
® L (18) 56942 i (na) evoiz 1 ° 0
itdadl¥ 9090-00%944 9090-00%944 =2
@ (ag) vv9lz cIovidz \ (ag) ¥91z
(08) 96912 Y612 110D crore (19) s6912
© 4 :
(anoav)

(09) 96912

aHL dls @.m.«@/

ISd000¥ @ ONILLIS AHOLOVA
NHT-VOg0 "ON LdVd IATVA
JONVIVEHILINNOD SOITNVHAAH NNS




o oL - ™
Ncm —‘N @wmn_mmm_m&m x!N F.—-m xxwu_-w OIHO ‘ILVNNIONIO %ﬁ,
*ONI ‘ONIYNLOVANNVYIN
00O (V90-L¢-L NVHEOVIA NFLSAS JINMNVHAAAH ¢
f NOILD3S aiva J11LIL \
4 L.0ol.3 L. OL.D. L. OL.V. A
4.0l .d. .d. Ol .d. .8, 01 .d.
MO14 N3dO MO14 N3do MO14 N3do
w1S. 3ZI9¥ANT  ,1S. 3ZI9¥IANT  .1S. IZIDYIANT MZ113 J0 X813 NO IT19V1IVAV LON
L. OL .4, L. 0ol.a. 1.0l .9. AATVA LAS ® ¥3ANITAD ObvLL
3.0l .d. 0.0l .d. V.0l .d. 310N
MO14 N3dO MO14 N3dO MO14 N3dOo
wZSu 3ZIDYANT  .ZS. IZI9YANT  .ZS. IZIDYIANYI
_ N7 |
NOILVY3dO —uy >3
_ 1
YOL1OW NOILV1OY G | -
— 1 | o_._.<_>_m__._om
_RZ
HOLIMS 3¥NSSIdd 0 1L
AVOTY¥3IA0 LNIWOW W7 vA - n-=u
Ne ]
¥3ANITAD NOILYATT3 = —ng >
0 I _ _ Lu m. _.L.lln_ ST _
_ _ —; |
_ { |
—ag Q
_RS :m:
J2141¥0 SSVdAL /M IATVA -
N 7]
O3HD 13d0d SSv.L | [, N |
~ . >
AATVANITHD h_mm_>._<>._0~_._.zoo “ “
1071d §92.21 |||>>o._u_ 00L-0SPv 1L , .
I 1| g _ - -
m_mn_z_._ho _,__o_mzmbm_ __ ||_\.,|.__|m ——od °
ASSV IATVA ¥3ANITAD Mo
ATSINTSSY IATVA R 2-00€LL 13 Wood ovviL | |
\_ J




- a
17011 RUBBER BOOT - REF
13448-XX SWIVEL PIGTAIL
ITEM] QTY]  PART NO. DESCRIPTION
1 | 1 |15653-60 PIGTAIL & STUD ASSY A
¥2 | 3 |[16771-1 FIBER WASHER A\/5
1/2" 1.D. x 15/16" O.D. x 1/16" THK g f
*¥3 | 1 | 13410 INSULATING BUSHING
4 | 1 [21506 CANDLESTICK \,
*5 | 1 [16771-2 FIBER WASHER ®
1/2" 1.D. x 1 1/4" 0.D. x 116" THK O @ (>
*6 | 1 |16770°7 BRASS WASHER
1/2" 1.D. x 1 1/4” O.D. x 5/64" THK
*7 | 1 |19800 BRASS JAM NUT - 1/2"-13NC - MODIFIED
*8 | 1 |16770°11 TEFLON WASHER
1/2" 1.D. x 3/4" O.D. x 1/32" THK
*9 | 1 |16770"10 BRASS WASHER
1/2" 1.D. x 11/16" 0.D. x 1/32" THK
¥10 | 1 |LC-063HJ-1 |SPRING
.66" 0.D. x .63" W x 5/8" F.L.
¥11 | 1 |1JNUT-05013N | NYLON INSERT-JAMNUT - 1/2"-13
w2 | 1 |125344 MACHINERY BUSHING
1/2" 1.D. x 7/8" O.D. x 14 GA THK
¥3 | 1 | LOCTITE-24205] LOCTITE CAPSULE GRADE 242 BLUE
A4 | 1 [21029 SET SCREW; CONE-PT., 10-34 x 1/4" SS
A <15 | 1 |21584i REPL. PARTS DWG (THIS PAGE)
* ITEMS ARE ONLY AVAILABLE IN A 21585 SERVICE PARTS KIT
/A\ 21585 REPLACES & IS INTERCHANGEABLE WITH 16772 (EXCEPT*14)
/2\ SECURE WITH LOCTITE 242 BLUE
/3\ TORQUE TO 30 FT-LBS, THEN TIGHTEN SET SCREW.
/4\ TIGHTEN UNTIL ONE THREAD IS VISIBLE ABOVE THE NUT & ENSURE
L THAT SPRING IS NOT FULLY COMPRESSED v, )
( TITLE DATE SECTION \
'HT . e e REPLACEMENT PARTS | 08-23-12c | C400
MFG., INC. A
J CINCINNATI, OHIO SUPERSEDES =
L ET8/12K(X) 12.23.008 | 21 584L




n N\
FQ Nm F d10-81-01 SANVYI NOILONNS € OO LLYNNIONIS
S3a3sy3dNsS
- . “ONI ‘ONIMNLOVANNVYIN ":hi
00D [0G0-Ll-1 OMA S1dVd 1d3d
( NOILD3S alva J1LL \
4 NOILdI¥DS3d "ON 13vd  |ALD W3l h
370d .- 9n1d sveve | 1 L
(L4 NI HLON31 = Xx) ASSV Q¥09 Xx-161L2L | 1 4
HOLIMS 319901 coJelL | ¢ > zzwm_m_\_,_\nzvmw 1 HONI
1009 319901 €66L | € | ¥ dn HONIM
Ivo3a 8essz | L | S dn Woos9 13A
ASSY ¥3H131 ANV dINV1D ‘NVHd Z-€L6SL | L 9 NYO NMOT HONIM
MOOH INVAN3d I1SSLL | 1 ] 1431 NOILV1OY
a3y M1g/13A
+AZ)
nig \ 4

1HOI NOILVL1OY
M1g9/a3d

M3IA 3AISMOVE - ON1d

asg- M1a/Ndo

Td-a3d
Ng-Nyo
AM-T3A

INVAN3d HOLIMS-€ 06161

oY - M19/a3y
aM-X19/13A

+ACL - N9

v




-

F@ F ON a10-91-L SANVYHO NOILONNd ¥ OO LLYNNIONIS
s3035¥3dns : : v onniovamon @S ILINER ,
00¥D | 0G0-¥L-1 OMA S1¥Vd 1d3d
( NOILD3S 3iva J1LL \
é NOILdI¥OS3a 'ON LdVd | ALD |WN3L NI NOOS A
. 3170d 6-9N1d €9292 I I JHIM S1E/IONVHO o HONIM
(*L4 NI HLDN31 = XX) ASSV a409 XX-Z29292 3 r4
HOLIMS 319901 colcL | v € 1NO Woosg EL >>o._._m_o
10049 319901 €661 | Vv v JUIM JONVHO
1voaa €9€/l I S NMOQd HONIM
ASSV ¥3H131 ANV dINV1D ‘NVHd Z-€165S1 I 9 1437 NOILLY.LOH JHIM M18/13A
JYIM a3y v
MOOH LNVAN3d ISSLL I L
Aav3H LNVAN3d - ¥3A0D €9102 I 8 +AZL 3NG
dv3aH LNvVAN3d - 3svg 9102 I 6 v O\ e
Av3aH LNVAN3d - INIVY1SIY a¥09 / LAMSVYD S9102 I ol
+AZL
a3asn LON SI UM MOVIG :JION V ¥ 39my19/an1g
LHOIY NOILV10Y NMOa noosd
JHNIM M19/a3y FAHIM v_n_m_\zm_m_m_m(u
dn noogd
JUIM NIIHD
v
y 1
M3IA 3AISYMOVE - 9N1d
- 1g/a3y ng- 4O q ( =4O W@.M
T4 - a3y +AZl -M19/n719 ? N9 m@/u©m //
19 - ¥719/N4O f \ ag-M1g/Nyo
am-M1g/13A \ wom Omw \ 0dg - N¥O @ @
NM-13A
v
L INVAN3d HOLIMS-¥ 09102 )




3 L0-1-C Y813 )
]
.qm w F N S203543dns __ OIHO ‘LLYNNIONID
ONI 'ONIINLOVANNVIN
00¥O | V.0V ONIMVYYA S14Vd INOO4d 6Z.11¢
\_ NOILO3S aiva Il J
Ve NOILdI¥OS3A | ¥3gWNN Luvd ‘ALD "ON W3LI NOILdI¥OS3A | ¥3gNNN Luvd ‘ALD "ON W3LI N\
A19IN3SSV A3a13M INOOH AUVINIEd velL ¥1-91/Z - LNN NV-YO0T NOTAN | NvIvp0-LANC 2
ATEINISSVY NOOE AVVILYIL 82L ONIHSNE /M JAVIHS 319V A10d 1€502 & NOLLO3S
VO ONINV3E 825 IAVIHS Z£502 - ¥30VdS 9€502
91/Z X T X 2/l-} - ONIYVId Nood 602 2 MNVHS .1 /M 2 X Vi€ T1XV JAVIHS 96501 y
2/l X ¢ X ¢/} - ONIIVId WOod 8ES 01-7/€ INNINVYD01NOTAN | NOISZ0-LNNFi ©
3dINS 3dOY JHUIMASS 995 12/l - 02-7/L MITOS dVO AVIH X3H | 05002520SOHHI 0l € @
0019 dOL Iviee 71 v/e-1 - 02/l M3YUDS dVO AVIH X3H | 6Z102520SOHHI 2 0c
"@°0 .2/l MOYYY NOOE ¥30Vd (3744 il - SIHSVMMIOO'] GZO0-HSMTI [ [¥3 O [
ONOT 91/£-€ MOYYV NOO 1-65V€ ATIWISSY 1334 40D Y0014 ¢ IINV 892 43
SSTINIVLS 02-7/L LNN NHOOV | S02520-LANViQ OSNISNNOH X9019-OML ILNV v i62L €2 =
ZLISL/EE - Nid INOOS -852 HOLIMS ¥D0T9-OML ILNV 9€6 ve
ZEIGEIEL - NId INOO4 | 86T D1 vI-1 X 26-9 MIYUOS dVO AV3H SdITIIHd | GZ1Z€90#SINHdI ST (<] ol
ST v/1-L X ¥1-9V/Z M3YDS dVD AV3H X3H | Selvlvy0SOHHI 9 - YIHSVM Y001 90# HSMTi 9z W@
O
o L % J T T ]
=3 0 o | ¢ ©
! 1 ]
©
D 6 D %
@ 0!
@,
V-V NOILLD3S ~*
g — | -
0 O]
d € a \ %
@




¢ g80-1¢-. XM813
- -
[3
me FN <303Su3dns ) ,O_IO ILVNNIONID
ONI ONIHNLOVANNVIN
00¥D [060-0L-V ONIMVYAA S18Vvd INOOd 61LL1L¢C
\_ NOLLO3S aiva 3L
NOILJIu0S30 | uJgnnN Ldvd [ ALO/G3Lovaidd | ON W3l NOILJIG0S3d | UJ9ANN 1avd [ ALD/3lovalad | ONWal
01-7/€ LNNYDOT | 0LGZ0-LNNTi ATGNISSV 30 13M W00 AUV 1
SNOT 91/6-€ MOYYV WOOd 1-6GVEL A19NISSV 030 13M INOOF ANVANODIS 1
"0'0 .2/l MO¥YV INOOS ‘¥30VdS 06v2Z AT9WISSV WOOE "LX3 IVANVIN 1
SSTINIVLS 02-%/1 LNN NJODV | S02520-LNNVi NIANTIAD VA 8/1-8v X 8/L-) v ¥SL v
A1GNISSV 1334 G900 M001d 2 IINV £8922 I 0z WOO0d - ¥3dng 58202 I S g-g9 NOI1LD3S
©7..2/1 X 02-7/1 M3d0S dvVO AVaH X3H | 05002520SOHHI v X3 91/ZX Z X Z/i-| - ONIdv3ad Noog 60212 [2 9
NId WOOd 1-85261 v Z ZIL X € X 2 - ONIIVad NOOd 80212 7z @
13)0vag HOLIMS 16212 L 3 ZIL X Z X 2/} - ONIIvag Woog 8€512 3
51 v/5-L X 02-v/ - M3NOS dVO AVAH X3H | _G210Z520SOHHI v 2 .VIE - 4IHSVM 001 GL0-HSMTI 6 @
Vil - 9IHSVMMD01 GZ0-HSMi v G 1709 LOAId YYELL [}
HOLIMS Y0019 OMLILINY 91861 v 9z PIE-€ X 7IE Nid LOAId TAD VZLOvEL T 1 b E
[T PI-1 X 26-9 MIUOS dVD GVIH SdIT1IHd | SZ12€90#SWHdI Z 1z ZIL-L X 25/S ‘Nid 1104 |___0619L0-Niddi T ZL B
90% 4IHSVM LV 14 90#HSMI 82 ¥IOVdS L 3 A d
Z£-9 LNN X3H ZE90# LNNHI 62 SNIHSNE /M JAVIHS 319V A10d 1 v
9- Y3IHSVM %001 90#HSM i (3 31XV 3AVIHS L S

¢:131vOos
e<.< NOILO3S

ONIMVAd S1avd INOOd 61.1¢




HONIM 96S1¢

ONIMVYA S14Vd LNJIN3OV1d3d

hhhhh

OIHO ‘ILVNNIONID
"ONI ‘ONIYNLOVANNYIN

SEnINGA

oviie

HONIM 96G1¢ S184Vd LNJIN3OV1ddd




( 689727 m_mw-w L-¥ SHIAODOIELNO TVNNVIN dD-00581 OO LLYRIoNIS )
303s¥3dns *ONI ‘ONINNLOVANNYIN ":hi

00¥D |O01-8¢-L| 1SIT7'® D9MA S1dVd LINJINIOV1d3IN

f NOILO3S alva JLL \

4 NOILdI¥OS3da ON L¥vd ALD (W3l )
ATEINISSY ¥I991¥LNO0 - 39Nl L0S8L Ll
¥31dvav 931 NMOAYNVHD 18681 Z | ¢
937 NMOQYNVD 08581 Z | ¢
ONOT .P/E X 8L-9L/S - MIYOS dVD AVIH X3H | G208L1LE0SOHHi| 8 | ¥
81-91/S - LNN X3H | 811£0-LNNHi 8 | ¢
91/ - YIHSVMMO0T |  LEO-HSMi 8 | 9
AT9INISSY d3AVOT ONINdS 0zs8l L | 2
Nid ALIYND3S ¥IODIYLNO L86¥2Z L | 8
9317 NMOQ-ANVYO ‘I1ANVH | 3 1ANVH-98S81 4 6

©—
&
" CO—— Co—— TR
= I Qw 3. W@
.&000
- J




€€81e

s3a3syadns

(X)M813

OIHO ‘ILVNNIONID
"ONI ‘ONIMNLOVANNVYIN

00¥O

NOILD3S

90-9¢-1

diva

11 139V 301AH3S a13id

3L

SuNniLN

Y

1437 - 3AIHE3INA0 IVANVIN] | 1291¢
1HOIY - 3AI-YEIAO TVNNVIN| | 92912
FNVH4 MONYL OL HOV.LLY 378V0 ANNOYO vo3d| | v.102
INIWIDV1d TvO3Ad OMA 1SNI| | ccsle
INVAN3d ON1dNN v03d| L 86£GL
13A31 110 v03d| L LBEEL
SNOLLONHELSNI ‘NOLLNVD IvOo3d| | 06E5L
L1417 ¥3IONISSVd LON INVYHO Tv0oaa| | L6EGL
A¥VZVYH NOLLNOO¥LOTI T3 ¥IONVA TvO3d| | [4s1%°]%
1v03d VN 13AOW 1v03d| ¢ €e8le
1431 (X)M813 ALIDVAYD WOOd 1vo3d| | €0L1¢
LHOIE (X)M8L3 ALIOVAVYO INOOd 1vo3d| | colle
ALYH3d0O OL INdMVYINN 1vOo3d| | LOPSL
INNIJ3IN - OYNINIA 1v03d| ¢ 68€LL
ASVIYO Iv03d| S celvpl

NOLLJINOS3d| 'ALD|'ON 1yvd

1IM 1vO3dd ¢€8l¢e

/

-7
/
)










LIMITED WARRANTY POLICY

This limited policy warrants new products of Venturo to be free from defects in material and
workmanship for a period of one (1) year from date of original installation. This warranty covers:

¢ Repair or replacement of product
¢ Labor to repair or replace product
¢ Freight to return and/or replace product

We shall not be liable for any contingent liabilities arising out of the improper function of any products.
Warranty shall become void if the product is improperly installed, modified, damaged, abused or used for
application other than intended use.

WARRANTY CLAIMS

Venturo Manufacturing, Inc. will make a good faith effort for prompt correction or other adjustment with
respect to any product, which proves to be defective after our inspection and within the warranty period.
Before any repairs are attempted or before returning any product, your Venturo Distributor is required to
obtain a warranty claim number. This number is necessary for any claim to be considered. To obtain a
warranty claim number, Venturo requires the model and serial number. Only authorized Venturo
Distributors can perform warranty. For the name and address of your local Venturo Distributor call the
Warranty Claim Department — 513-772-8448.

WARNING - It is the responsibility of the installer to ensure the installation is completed according to
the manufacturer's recommendations, ensure the ultimate user understands how to operate product in a
safe manner, and understands the need for regular service and maintenance by an authorized Venturo
Distributor. No modifications or alterations may be made to any Venturo products without the expressed
written consent of the manufacturer. Reinstallation of any Venturo product must be done by an
authorized Venturo Distributor, to the standards of the industry; including maintenance, service and
affixing of all instruction, safety and warning decals. Users should again be instructed as to the safe
operation at time of delivery. Maintenance, service, operation and safety warning decals are available on
request from Venturo Manufacturing, Inc.

VENTURO MANUFACTURING, INC
DIVISION OF COLLINS ASSOCIATES, INC
12110 BEST PLACE - CINCINNATI, OHIO 45241
513-772-8448
www.venturo.com

12-00073A




